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Test Report No: 217 
 

                 

Release report date: 06.11.2020 

        

Reference no. ID no. Sampling date Testing date 

1481 

 
15201024001350 23.10.2020 26.10.2020 

 
Sampling: MINET SA 

 
Tested product: TERASIN NS  200 2.00 

 

No Properties UM Test method Result  
 

1. Thickness under 2 kN/m² [mm] SR EN ISO 9863-1:2017 1.90 

2. Thickness under 20 kN/m² [mm] SR EN ISO 9863-1:2017 1.50 

3. Mass / unit area gr/m² SR EN ISO 9864:2007 217.40 

4. Resistance to static puncture CBR  [N] SR EN ISO 12236:2007 1180.00 

5. Tensile strength MD  [kN/m] SR EN ISO 10319:2015 6.80 

6. Elongation at break MD  [%] SR EN ISO 10319:2015 79.30 

7. Tensile strength CMD [kN/m] SR EN ISO 10319:2015 9.80 

8. Elongation at break CMD [%] SR EN ISO 10319:2015 86.70 

9. VIH50 (v20) [mm/s] SR EN ISO 11058:2010 111.30 

10. Flow rate [l/m²s] SR EN ISO 11058:2010 111.30 

11. kv (coefficent of permittivity at 20˚C) [mm/s] SR EN ISO 11058:2010 4.40 

12. Dynamic perforation resistance [mm] SR EN ISO 13433:2007 25.70 
 We declare that this test report refers only to the tested product. 
 Additional information:  

                 

 

 


